DAVID’S CONCRETE INNOVATIONS

DIVISION OF DAVID’S PATIO, LTD

FOUNDATION PRODUCTS PER
PALLET

9000 6" CYLINDER- 12" 3/4" HOLE 96
9007 6" CYLINDER - 10" SOLID 96
9007A 6" CYLINDER - 10" W/OVAL HOLE 96
9001 4" CYLINDER -8" 360
9002 CAP BLOCKS 36
9002-SP CAP BLOCKS-REBAR REINFORCED 50
9003 2 X8 X8 W/ROCK 300
9004 4 X8 X8 W/ROCK 180
7120 4 X8 X 16 W/ROCK 90
7130 4X 16 X 16 W/ROCK 42
8000 8X8X 16 (SOLID) - HEAVY 45
7096 6 X 24X 24 PADS 12
9008 METAL SHIMS-1/4" (3X5 or 4X4) 99 pcs
9008A METAL SHIMS -1/4"-4X 4 663 pcs
9008-3x5 METAL SHIMS - 1/4"-3 X 5 708 pcs
9009 3/8" REBAR-18" 520 pcs
9009A 3/8" REBAR -12" 780 pcs
9010 2" REBAR-18" 319 pcs
9010A 2" REBAR - 12" 464 pcs
9006 ANGLEIRON 4 x 6 x 5/16 - 24"
9006A ANGLE IRON 4 x 6 x 5/16 - 26"
9006B ANGLE IRON 4 x 6 x 5/16 - 30"
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REPORT OF COMPRESSIVE STRENGTH

| Tlerracon
Report Number: 95061139.0009 Revised 2501 E. Loop 820 North
Service Date: February 19, 2010 Fort Worth, Texas 76118

817-268-8600 F3272

Client: Report Date: March 4, 2010
David's Patio Project: Concrete Tests
Attn: Jacki O'Reilly Various Projects
3001 E Hwy 199 Springtown, TX

Springtown TX 76082
Project No.: 95061139

Services: Saw, prepare and perform compressive strength in accordance with ASTM C140 on concrete block
submitted to this facility.

Compressive Strength:

Sample Size: 8"x8"x2.0" Solid Net
Sample Psl
1 6,050
2 6,130
3 6,280
Average 6,150
Net
Sample Size: 8"x8"x3.5" Solid Psl
1 8,160
2 8,510
3 8,420
Average 8,360
Net
Sample Size: 8"x8"x16" Solid PSl
1 5,450
2 . 5,920
3 5,430
Average 5,600
Net
Sample Size: Pyramid PSi
1 9,960
2 9,770
3 9,850
Average 9,860

The tests were performed in general accordance with applicable ASTM, AASHTO, or DOT test methods. This report is exclusively for the use of the client
indicated above and shall not be reproduced except in full without the written consent of our company. Test results transmitted herein are only applicable
to the actual samples tested at the location(s) referenced and are not necessarily indicative of the properties of other apparently similar or identical
materials.
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REPORT OF COMPRESSIVE STRENGTH -"-erracon

Client: ‘David's Patio
Project Number: 95061139
Report Number: 95061139.0009

Compressive Strength: (continued)

Sample Size: 16" X16" X 3.0" Solid
Net
Sample PsI
1 9,560
2 9,360
3 10,510
Average 9,810
Sample Size: 4" X 8" Cylindrical, Solid
Net
Sample ~ Psi
1 6,670
2 6,760
3 6,530
Average 6,650
Sample Size: 6" X 12" Cylindrical, with center hole
Net
Sample PSI
1 12,450
2 11,840
3 11,640
Average 11,980
Sample Size: 16" X 8" X 3.5" Solid
Net
Sample PsI
1 8,940
2 9,260
3 9,650
Average 9,280

The tests were performed in general accordance with applicable ASTM, AASHTO, or DOT test methods. This report is exclusively for the use of the client
indicated above and shall not be reproduced except in full without the written consent of our company. Test results transmitted herein are only applicable

to the actual samples tested at the location(s) referenced and are not necessarily indicative of the properties of other apparently similar or identical
materials.
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